

## Test Report

**Report ID:** JC 2016020117EnR1K2 Page 1 of 3

**Applicant:** Hangzhou Moonbay Industrial Co.,Ltd

**Address:** 1105 Building 2,Zhongdong International Plaza,Fengqing Avenue,Xiaoshan,Hangzhou,China

**Sample Name:** Drain channel

**Sample Description:** Solid

**Item/Lot No. :** MB-EC, MB-FWJ,MB-SC

**Received Date:** 2016-02-03

**Completion Date:** 2016-03-11

**Test Requested:** Please refer to next page(s).

**Test Method:** Please refer to next page(s).

**Test Result:** Please refer to next page(s).

\*\*\*\*To be continued\*\*\*\*

**Edited by:** 杨慧婕

**Checked by:** 匡莉莉

**Approved by:** 魏守良

**Issued Date:**



## Test Report

Report ID: JC 2016020117EnR1K2

Page 2 of 3

**Test result:**

Sample No.	Sample Name	Test Items	Unit	Test Results	Test Standard
2016020117	Drain channel	Material Qualitative	/	Polyethene	ASTM D1418-10a
		Hardness	Shore D	35	ASTM D2240-05
		Density	g/cm <sup>3</sup>	0.8878	ASTM D792-08
		Melting point	°C	169.20	ASTM D794-01
		Glass-transition temperature	°C	-34.6	ASTM D3418-08
The following is blank					

**Note:**

1. Test room conditions: Temperature (23±2) °C, Humidity (50±5)%RH.

\*\*\*\* To be continued \*\*\*\*

## Test Report

Report ID: JC 2016020117EnR1K2

Page 3 of 3

Sample photo:



The photo on original report with weipu

\*\*\*\*End of Report\*\*\*\*

1. The report (including copy) is invalid without special stamp for inspection of Shanghai Microspectrum Chemical Technology Service Co., Ltd and without signature of the approver.
2. The report should not be modified, added, and deleted.
3. The result shown in this test report is only subject to the sample(s) tested.
4. This report cannot be reproduced except in full, without prior approval of Microspectrum Technology.